

Pira International

Cleeve Road, Leatherhead
Surrey KT22 7RU United Kingdom
Tel +44 (0) 1372 802000
Fax +44 (0) 1372 802240

www.pira-international.com



TEST CERTIFICATE

BS 5609 (Section Two)

Client: MACtac

Material reference: *BDE6914 (formerly 763)

Tests passed	Test methods	Clause reference
Adhesion after marine immersion	C, D	4.1
Dimensional stability	E	4.2.1
Adhesion after 48h hours	D	4.2.2
Adhesion after artificial weathering	D, E	4.2.3
Adhesion after temperature cycle	D, F	4.2.4
Colourfastness	E, G	4.2.5

This is to certify that the above label base material has been tested by Pira International and conforms to BS 5609: 1986 Section 2 - 'Marine and Laboratory Performance of Label Base Materials'.

Signed 
R P Funnell

Certificate Issued: 20 May 2008

*Sample description amended 30th April 2012